Annex for LTE Band 7 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL
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MHz)  (MHz)  (MHz) Method B0 (MHz)  (@Bm)  (@Bm)  Resut
2562.5 2570 0.11 / ! / / / /
2570 2571 0.11 / 1 2570.000 -21.756 -10 Pass
2571 2587.5 1 CHP 2 2571525 -18.48 -10 Pass
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MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
2485 2499 1 CHP 1 2489568  -49.47 25 Pass
2499 2500 0.1 i 2 2499985  -20.85 -10 Pass
2500 2507 5 01 I / / li / I

Page 66/ 111



Annex for LTE Band 7 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7 5MHz_16QAM _LCH_2502.5MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7_5MHz_16QAM_LCH_2502.5MHz_RB_1_0_NTNV
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2485 2499 1 CHP 1 2490400 47.25 25 Pass
2499 2500 0.11 / 2 2499940 -32.67 -10 Pass
2500 2507.5 0.11 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band7 5MHz_16QAM_MCH_2535MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7 5MHz_16QAM_MCH_2535MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7 5MHz_16QAM _HCH_2567.5MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7_5MHz_16QAM_HCH_2567.5MHz_RB 1 24 NTNV
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MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Resut
2562.5 2570 0.1 / ! / / / /
2570 2571 0.1 / 1 2570.000 -23.76 -10 Pass
2571 2587.5 1 CHP 2 2578.175  42.56 25 Pass
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2562.5 2570 0.11 / ! / / / /
2570 2571 0.11 / 1 2570.025 -22.94 -10 Pass
2571 2587.5 1 CHP 2 25715625 -21.58 -10 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.2 B7_10MHz

Band7_10MHz_QPSK_LCH_2505MHz_RB_1_0_NTNV
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2485 2499 1 CHP 1 2491.780 -36.91 -13 Pass
2499 2500 0.2 / 2 2500.000 -22.48 -10 Pass
2500 2515 0.2 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_LCH_2505MHz_RB_1 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_LCH_2505MHz_RB_50 0 _NTNV
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2485 2499 1 CHP 1 2485810 43.26 -25 Pass
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2500 2515 0.22 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_MCH_2535MHz_RB_1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_HCH_2565MHz_RB_1 0 NTNV
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Annex for LTE Band 7

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_HCH_2565MHz_RB_1_0 NTNV
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2565 2570 0.2 / ! / / / /
2570 2571 0.2 / 1 2570.090 -20.40 -10 Pass
2571 2585 1 CHP 2 2578.220 -35.61 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_QPSK_HCH_2565MHz_RB_50_0_NTNV
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MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
2555 2570 0.2 / ! / / / /
2570 2571 02 li 1 2570.000 -24.63 -10 Pass
2571 2585 1 CHP 2 2571530 2512 -10 Pass
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2485 2499 1 CHP 1 2488.030 49.30 25 Pass
2499 2500 0.2 / 2 2500.000 -33.26 -10 Pass
2500 2515 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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Annex for LTE Band 7

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_16QAM_LCH_2505MHz_RB_1 0_NTNV
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2485 2499 1 CHP 1 2489.470  43.31 25 Pass
2499 2500 0.2 / 2 2500.000 -28.53 -10 Pass
2500 2515 0.2 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band7_10MHz_16QAM_MCH_2535MHz_RB_1 0_NTNV
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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Test Report No.: CTL2405163031-WF

Band7_15MHz_16QAM_LCH_2507.5MHz_RB_1_0_NTNV

Ant: Ant1
Start: 25 GHz
Stop: 26.7 GHz
RBW: 1 MHz
104 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 1401
SweepTime: 1.77 ms
Sweep: Single
_30 4
Maker:
1. 25481.000 MHz
— -54.94 dBm
E
[an)]
e
= =50 1
[
>
)
= -60 A
_70 -
_80 .
_90 -
| —— Trace
—— Limit
-100 T T T T
25000.0 25700.0
Frequency (MHz)
Band7 15MHz_16QAM LCH 2507.5MHz_RB 75 0 NTNV
& Ant Antt
Start: 2485 MHz
Stop: 2522.5 MHz
10 RBW: 300 kHz
VBW: 910 kHz
Detector: RMS
0 TraceType: Average
T AverageCount: 3
SweepPoint: 1001
SweepTime: 1 ms
-10 A Sweep: Single
g -20
m
o
~ -30 1
(]
>
9 40 A
_50 -
_60 4
=70 4 —— Final Data
| —— Trace
— Limit
-80 T T T T T T
2485.0 25225
Frequency (MHz)
Start Stop RBW Method Marker Freq Level
(MHz) (MHz) (MHz) No. (MHz) (dBm)
2485 2499 1 CHP 1 2493512 -37.06
2499 2500 0.3 / 2 2500.000 -34.73
2500 25225 0.3 / ! / !

Page 94/ 111




Annex for LTE Band 7 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7_15MHz_16QAM_MCH_2535MHz_RB_1 0_NTNV

Level (dBm)
e

Ant: Ant1

Start: 30 MHz

Stop: 10 GHz

RBW: 1 MHz

30 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
20 SweepPoint: 19941
SweepTime: 17.28 ms
Sweep: Single

Maker
1. 2659.000 MHz
-40.50 dBm

-30
1
-40 A
-50
— Trace
— Limit
-60 T T T T T T T T T
30.0 10000.0
Frequency (MHz)
Band7 15MHz_16QAM_MCH 2535MHz RB_1 0 NTNV
J Ant: Ant1
Start: 10 GHz
Stop: 26 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 30001
SweepTime: 38 ms
Sweep: Single
-30
!\Iﬂazkfé74 000 MH:;
. z
. -40 1 “54.81 dBm
E
[an)]
o
= =50
[
>
)
= -60
=70
-80
-90
— Trace
— Limit
-100 T T T T T T T T T
10000.0 25000.0

Frequency (MHz)

Page 95/ 111




Annex for LTE Band 7

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band7 15MHz_16QAM_MCH 2535MHz RB_1 0 NTNV
J Ant: Ant1
Start: 25 GHz
Stop: 25.7 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 1401
SweepTime: 1.77 ms
Sweep: Single
_30 -
!\IAEZkSBESS 500 MH
. z
. -40 1 “54.85 dBm
E
[an)]
o
= 501 1
[
o A ..n_‘un.l.um!a ik
o ARt Vo g BNV Al oty gy
= -60 A '
_70 -
_80 -
_90 -
— Trace
— Limit
-100 T T T T T
25000.0 25700.0
Frequency (MHz)
Band7 15MHz_16QAM_HCH_2562.5MHz RB_1 0 NTNV
£y Ant: Ant1
Start: 30 MHz
Stop: 10 GHz
RBW: 1 MHz
20 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount
10 4 SweepPoint: 19941
SweepTime: 17.28 ms
Sweep: Single
[) -
Maker:
1. 2684.500 MHz
— ~10 1 -40.14 dBm
£
om
o
— =20 1
(]
>
]
— 30
=40 A
_50 -
_60 -
— Trace
— Limit
=70 T T T T T T
30.0 10000.0
Frequency (MHz)

Page 96/ 111




Annex for LTE Band 7 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7_15MHz_16QAM _HCH_2562.5MHz_RB_1 0 _NTNV

Ant: Ant1
Start: 10 GHz
Stop: 26 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 30001
SweepTime: 38 ms
Sweep: Single
_30 -
blﬂagEZrBS 000 MH:;
. z
. -40 1 “54.90 dBm
E
[an)]
o
= 501 1
[
>
)
- 60 -
=70
_80 -
_90 -
— Trace
— Limit
-100 T T T T T T T T T
10000.0 25000.0
Frequency (MHz)
Band7 15MHz_16QAM_HCH_2562.5MHz RB_1 0 NTNV
J Ant: Ant1
Start: 25 GHz
Stop: 25.7 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
-20 SweepPoint: 1401
SweepTime: 1.77 ms
Sweep: Single
_30 -
!\IA32k59584 500 MH
. z
— 40 1 -54.62 dBm
E
[an)]
o
— =50 1 1
[
> X ?,j.._,._, il \
) WMWMWWWWJWQ. P WA Ay
- 60 -
_70 -
_80 -
_90 -
— Trace
— Limit
-100 T T T T T T T T T
25000.0 25700.0

Frequency (MHz)

Page 97/ 111



Annex for LTE Band 7 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band7_15MHz_16QAM_HCH_2562.5MHz_RB_1 74 NTNV

L Ant Ant1
Start: 2647.5 MHz
Stop: 2582.5 MHz
20 1 RBW: 300 kHz
VBW: 910 kHz
Detector: RMS
TraceType: Average
10 4 AverageCount: 3
SweepPoint: 1001
SweepTime: 1 ms
0 Sweep: Single
’é‘ =10 1
om
o
~ -20
(]
>
Y 304
=40
_50 4
-60 4 —— Final Data
—— Trace
| | | | | | | | | — Limi
-70 T T T T T T T T T
2547.5 25825
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method TR0 (MHz)  (@Bm)  (@Bm)  Resut
25475 2570 0.3 / ! / / / /
2570 2571 0.3 / 1 2570.040 -20.67 -10 Pass
2571 25825 1 CHP 2 2571510 45.02 -10 Pass
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Band7_20MHz_QPSK_HCH_2560MHz_RB_100_0_NTNV
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FCCID: 2BCUE-P8GLOBAL
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